
 

OPTIMIZATION OF TREATMENT OPTIONS TO ENABLE THE USE OF 
ABANDONED MINE DRAINAGE (AMD) FOR HYDRAULIC FRACTURING IN 

MARCELLUS SHALE 
 
 
 
 
 
 
 
 

by 

Xuan Zheng 

B.S. in Environmental Science, Hebei University, China 2011 

 
 
 
 
 
 
 
 
 

Submitted to the Graduate Faculty of 

Swanson School of Engineering in partial fulfillment  

of the requirements for the degree of 

Master of Science 
 
 
 
 
 
 
 
 
 

University of Pittsburgh 

2013 

 



 ii 

UNIVERSITY OF PITTSBURGH 

SWANSON SCHOOL OF ENGINEERING 
 
 
 
 
 
 
 
 

This thesis was presented 

 
by 

 
 

Xuan Zheng 
 
 
 

It was defended on 

April 1, 2013 

and approved by 

Radisav D. Vidic, PhD, Professor, Department of Civil and Environmental Engineering 
[...]
to initial value in the raw flowback water. Effluent pH values ranged from 6.0 to 6.5. 

 

 



 55 

Table 7. Effluent water quality from conventional coagulation and flocculation 

No

. 
FB water AMD 

SO4 Ba Sr Fe Mg Na Ca pH Turbidity 

(mg/L) (NTU) 

1 20% (A) 80% (1) 530 0.2 362 < 1 268 7470 2479 6.13 1 

2 30% (A) 70% (2) 140 18 566 < 1 604 10107 5205 6.46 4 

3 40% (B) 60% (3) 85 2.5 238 < 1 190 7633 1280 6.40 1 

4 25% (B) 75% (4) 63 43 148 < 1 137 4769 624 6.38 0 

5 12% (C) 88% (5) 2 7.3 980 < 1 494 5087 3394 6.45 3 

6 25% (D) 75% (6) 1 14 2167 < 1 1305 8094 8496 6.46 3 

 

4.5 SLUDGE HANDLING AND CLARIFIER DESIGN 

4.5.1 Sludge quantities 

Sludge quantities that would be generated in a pilot-scale test operated at the flow rate of 20 gpm 

with an 8-hr shift are estimated on the basis of barium sulfate precipitation. Total influent solids 

and sludge volume prior to dewatering process was calculated assuming 7% solids content and 

solids density equal to barite density (4.48 g/cm3) and is shown in Table 8. The six mixtures 

generated considerable barite solids, ranging from 140 mg/L to 1196 mg/L, and a daily sludge 

volume of 16.2 to 138.8 m3.  

 

 



 56 

Table 8. Sludge quantities estimation based on barite precipitation 

No. FB water AMD Barite Solids 

(mg/L) 

Total Influent 

Solids (kg/day) 

Solids Volume 

(m3/day) a 

Sludge Volume 

(m3/day)b 

1 20% FB A 80% AMD 1 281 10.2 2.3 32.6 

2 30% FB A 70% AMD 2 140 5.1 1.1 16.2 

3 40% FB B 60% AMD 3 844 30.7 6.8 98.0 

4 25% FB B 75% AMD 4 495 18.0 4.0 57.5 

5 12% FB C 88% AMD 5 1196 43.5 9.7 138.8 

6 25% FB D 75% AMD 6 983 35.7 8.0 114.1 

a: Solids density equal to barite density (4.48 g/cm3). 

b: Assuming 7% solids. Water density at 20oC is 0.9982 g/cm3. 

 

As flowback water A has low barium content, the solids generated by Mixtures 1 and 2 

are relatively small. Flowback water B, C and D had higher barium concentration compared 

against flowback water A. Thus, Mixtures 3, 4, 5 and 6 produced more solids than Mixtures 1 

and 2. AMD 4 had low sulfate concentration, and thus generated comparatively small amount of 

sludge.    

4.5.2 Clarifier design for a pilot-scale unit 

The schematic of treatment process flow is indicated in Figure 32. For the pilot-scale treatment 

process, clarifier and thickener designs are based on the parameters indicated in this figure. The 

influent flow rate is 20 GPM with a concentration of 1,000 mg/L total suspended solids. 

Chemicals are dosed in the rapid mix tank, while polymers are dosed in the slow mix tank. The 



 57 

underflow solids content is 7%. Partially concentrated barite sludge is pumped to the reaction 

basin to accelerate barite crystallization. The mass ratio of recycled sludge over newly generated 

sludge is 10 : 1.  

 

Figure 32.  Schematic description of treatment process flow 

4.5.3 Sludge recycle ratio 

The sludge recycle ratio is calculated based on mass balance, and is described as follows: 

Mass Balance 1: 
1

10
TSSinfluent  of mass

TSSdry  recycled of mass
=  

10 * (Qin * Cin * t) = Qr * Cu * t 

10 (20 GPM * 1,000 mg/L) = Qr * 70,000 mg/L 

Qr = 2.86 GPM 

 

Mass Balance 2: Reactor mass input = Reactor mass output 



 58 

Qin * Cin + Qr * Cu = (20 + Qr) * C0 

20 GPM * 1,000 mg/L + 2.86 GPM * 70,000 mg/L = (20 +2.86) * C0 

C0 = 9,625 mg/L 

4.5.4 Sludge settling characteristics 

Sludge settling characteristics are studied for Mixture 3 with solids concentration around 10,000 

mg/L. Under this circumstance, interactions between particles are important factors to hinder 

settling. Settling is classified as Type II settling as the solid suspension tends to settle as a zone 

or blanket, and maintain the same position relative to each other. There is usually a distinct 

clarified zone showing a liquid-solid interface.  

The settling and compaction curves are developed by plotting the height of the sludge 

interface versus the time of settling. Figure 33 shows the settling curve of conventional 

flocculated sludge, while Figure 34 presents the settling curve of ballasted flocculated sludge. 

 

Figure 33. Settling curve of conventional flocculated sludge 



 59 

 

Figure 34. Settling curve of ballasted sand flocculated sludge 

 

In designing a thickener, the area required for the clarification and thickening functions 

are calculated separately. The larger of the two areas determines the size needed to achieve the 

specified performance. Clarifier design parameters are calculated separately for conventional and 

ballasted flocculated sludge. 

For conventional flocculated sludge:  tu = from plot = 12 min 

For ballasted flocculated sludge:  tu = from plot = 5 min 

4.5.5 Design parameters 

4.5.5.1 Area required for thickening (At)  

Ho = 1.15 ft 

ft 0.12 ft  1.15*
mg/L 9,625
mg/L 1,000

C
H * C  H

u

00
u ===  

For conventional flocculated sludge:   



 60 

 

 

For ballasted flocculated sludge:   

 

 

4.5.5.2 Area required for clarification (Ac)  

For conventional flocculated sludge:   

ZSV (zone settling velocity) = 0.115 ft/min  

2ft 393.7
24
8*

ft/min 0.115
gallon

lbs 6.79*
min

gallons02

ft/min 0.115
Q

ZSV
QAc ====

h
h

 

 

For ballasted flocculated sludge: 

ZSV (zone settling velocity) = 0.25 ft/min  

2ft 181.1
24
8*

ft/min 0.25
gallon

lbs 6.79*
min

gallons02

ft/min 0.25
Q

ZSV
QAc ====

h
h  

4.5.5.3 Clarifier diameter 

Based on the calculation above, clarifier design is limited by thickening stage. The clarifier area 

for conventional flocculated sludge is 540 ft2, and for ballasted flocculated sludge is 225 ft2. 

Diameter of the clarifier is given by following calculation: 

For conventional flocculated sludge: D = [(540 ft2) * 4/3.142]0.5 = 26.22 ft 

For ballasted flocculated sludge: D = [(225 ft2) * 4/3.142]0.5 = 13.30 ft 

2

0

u
rt ft 540 

24
8*

ft 1.15
min 12 *

gallon
lbs 6.79*

min
gallons )86.220(

H
t)Q(QA =+=+=

h
h

2

0

u
rt ft 225 

24
8*

ft 1.15
min 5 *

gallon
lbs 6.79*

min
gallons )86.220(

H
t)Q(QA =+=+=

h
h



 61 

4.5.5.4 Overflow rate (OR)  

For conventional flocculated sludge:   

2
2 gpm/ft 0.037 

540
20

==
ft

gpmOR  

For ballasted flocculated sludge:   

2
2 gpm/ft 088.0

225
20

==
ft

gpmOR  

4.6 CHEMICAL ADDITION 

The mixing of coagulants and polymers, or both with wastewater increases the removal 

efficiency of suspended solids. When feed water contains large amounts of total suspended 

solids, the dosage of coagulant and flocculant aid will increase. As it is summarized in Table 9, 

dosages of 20-25 mg/L coagulant and 0.2-0.5 ppm flocculant aid achieved satisfactory turbidity 

removal. Mixtures 2, 5, 6 required higher dosages because of high total suspended solids. 

Compared with Mixtures 5 and 6, Mixture 2 has fairly low barite precipitation. High total 

suspended solids may be generated by calcium carbonate precipitation, as the alkalinity of AMD 

2 is relatively high. 

 

 

 



 62 

Table 9. Chemical addition: coagulant, sodium hydroxide and flocculant aid 

No. FB water AMD Coagulant Dosage 

(mg/L as Fe) 

Sodium Hydroxide 

Dosage (g/L) 

Flocculant Aid 

Dosage (ppm) 

1 20% FB A 80% AMD 1 20 0.0050 0.2 

2 30% FB A 70% AMD 2 25 0.0004 0.5 

3 40% FB B 60% AMD 3 20 0.0032 0.2 

4 25% FB B 75% AMD 4 20 0.0038 0.2 

5 12% FB C 88% AMD 5 25 0.0170 0.5 

6 25% FB D 75% AMD 6 25 0.0168 0.5 

 

Sodium hydroxide addition are mainly depends on the alkalinity of flowback water and 

AMD water, as well as coagulant dosage. pH would decrease when adding ferric chloride to the 

mixed solutions. As discussed above, AMD 2 has considerable alkalinity and thus the sodium 

hydroxide dosage for Mixture 2 is lower than for other mixtures, which ranged from 0.0032 g/L 

to 0.0170 g/L.    

4.7 TREATMENT PROCESS SUMMARY 

A schematic description of the overall treatment process is shown in Figure 35. The co-treatment 

of Marcellus Shale produced water and AMD is started by water characterization.  AMD water is 

then transferred to gas well site aiming for minimizing transportation costs. The blend ratio of 

flowback water and AMD is dependent upon [Ba]/[SO4] mass ratio. Conventional 

coagulation/flocculation process is operated by dosing optimum coagulant dosage, as well as by 

controlling pH and mixing time/intensity. For ballasted flocculation process, ballasted sand and 



 63 

flocculant aid are added as well. The water and solids are separated by clarifier:  water is stored 

in frac tank for reuse as frac water; partial sludge is recycled back to reactor, and thus provides 

barite crystal seed to accelerate barium sulfate precipitation, while the rest is dewatered for 

disposal. 

 

Figure 35. Schematic description of the overall treatment process 



 64 

5.0  SUMMARY AND CONCLUSIONS 

Abandoned mine drainage (AMD) water, which is often available in the vicinity of planned 

natural gas wells, can reduce the need for fresh water utilization and induce precipitation of 

target divalent cations from flowback water as a pre-treatment step. Successful completion of 

this novel water management strategy would be beneficial for producers of natural gas in the 

Marcellus Shale and potentially any shale or coal bed methane development where produced 

water must be managed and/or freshwater withdrawals may be limited.  

Conventional coagulation/flocculation/sedimentation process for all mixtures evaluated 

in this study included 1 min rapid mixing at 300 rpm (G = 760 sec-1) followed by 30-min slow 

mixing at 25 rpm (G = 36 sec-1) and 30-min of settling time. Gt values for coagulation and 

flocculation process were 45,600 and 64,800, respectively.  The optimum coagulation pH for this 

process was between 6.0 and 6.5. Ferric chloride dose of 20 mg/L as Fe could achieve fairly low 

effluent turbidity for most mixtures (i.e., below 5 NTU). Mixtures with higher total suspended 

solids, above 1,000 mg/L, may require larger coagulant dosage. In addition, coagulant dose and 

pH variations had limited impact on sulfate concentration in the effluent. 

 For ballasted flocculation process, anionic flocculant aid worked better than cationic 

flocculant aid for the mixtures of flowback water and AMD investigated in this study. Among 

anionic polymers, Hydrex 6161 performed the best for all for mixtures tested in this study.  

Minimum flocculant aid dose of 0.5 ppm was needed for Mixtures 2, 5 and 6, while 0.2 ppm was 



 65 

sufficient for Mixtures 1, 3 and 4. Although the total reaction time in ballasted flocculation was 

just 10 min, addition of a pre-mixing step is not necessary to achieve maximum barite 

precipitation and associated sulfate removal. 

Careful optimization of the AMD : Marcellus Shale Produced water mixing ratio is 

needed to ensure effluent quality with respect to sulfate concentration.  Equilibrium calculations 

that included appropriate ion activity corrections for high ionic strength (i.e., Phreeqc with Pitzer 

Equation) are similar to experimental results obtained in experiments with 1 hr reaction time. 

Sulfate removal efficiency increased from 5.4% to 95% when {Ba2+}/{SO4
2-} ion activity ratio 

increased from 0.06 to 0.99 or when {Ba2+}/{SO4
2-} mass ratio increased from 0.08 to 1.40.  

Sludge handling strategies were evaluated in terms of sludge generation rate and 

settleability. Study found that ballasted flocculated sludge has higher density and better settling 

characteristics compared to that of conventional flocculated sludge. Clarifier designed for a pilot-

scale unit based on influent flow rate of 20 GPM with an eight-hour daily operation required 

minimum clarifier area for conventional process of 540 ft2, while the minimum clarifier area for 

ballasted flocculation was 225 ft2. 

Application of this water treatment process will greatly reduce the volume of 

concentrated brine, which must be disposed, minimize withdrawals of freshwater and the 

associated pumping costs, and add value to AMD waters that are abundant resources often 

located in proximity to the Marcellus shale.  



 66 

6.0  FUTURE WORK 

Based on the results of this research, maintaining appropriate mixing ratio of flowback water and 

AMD is critical to guarantee effluent sulfate concentration below 100 mg/L. Pilot-scale studies 

are needed to validate laboratory results and optimize strategies for managing variability of water 

quality in the field. 

For co-treatment of flowback water with AMD containing high sulfate content, more data 

are required to better understanding the equilibrium and kinetics of barite precipitation, as well 

as that of celestite and calcite precipitation. Meanwhile, when blended mixtures produce large 

quantity of precipitates, high chemical dosage (i.e., coagulant, sodium hydroxide, flocculant aid) 

may be required. The cost efficiency of conventional coagulation/flocculation process compared 

against ballasted flocculation treatment process need to be further investigated based on the 

pilot-scale studies. 

The cost and effectiveness of the proposed treatment process are highly depending on 

fracturing fluid quality criteria with respect to TSS, TDS, as well as the concentrations of other 

cations, including iron, barium, and calcium, that may be of concern for the design of fracturing 

fluids. The impacts of their concentrations on well permeability and gas production should be 

explored so that the appropriate water quality treatment criteria can be incorporated in the design 

of the proposed treatment process. 

 



 67 

BIBLIOGRAPHY 

Akcil, Ata, and Soner Koldas. "Acid Mine Drainage (AMD): causes, treatment and case studies." 
Journal of Cleaner Production 14.12 (2006): 1139-1145. 

Arthur, James, Brian Bohm, Bobbi J. Coughlin, Mark Layne, and David Cornue. "Evaluating the 
environmental implications of hydraulic fracturing in shale gas reservoirs." SPE 
Americas E&P Environmental and Safety Conference. 2009. 

Bader, M. S. H. "Sulfate scale problems in oil fields water injection operations." Desalination 
201.1 (2006): 100-105. 

Button K. John. "The economic and social benefits of acid mine drainage remediation." George 
Mason University, Institute of Public Policy, 1998. 

Cho, S. H., F. Colin, M. Sardin, and C. Prost. "Settling velocity model of activated sludge." 
Water Research 27.7 (1993): 1237-1242. 

Coe and Clevenger. "Determining thickener unit area." Trans. Am. Inst. Mining Engrs. 55, 356 
(1916). 

Cornwell, David A. and Mackenzie L. Davis. Introduction to Environmental Engineering, Third 
Edition, WCB/McGraw-Hill, Chemical Engineering Series, pp. 203-205.  

DOE, US. "Modern shale gas development in the United States: a primer." Washington, DC: US 
DOE. DoE-FG26-04NT15455 (2009).  

Engelder, Terry. "Marcellus 2008: Report card on the breakout year for gas production in the 
Appalachian Basin." Fort Worth Basin Oil and Gas Magazine 8 (2009): 11-19. 

Gaudlip, A. W., L. O. Paugh, and T. D. Hayes. "Marcellus shale water management challenges 
in Pennsylvania." Society of Petroleum Engineers Paper 119898 (2008). 

Ghanem, Ana. V., James C. Young, and Findlay G. Edwards. "Mechanisms of ballasted floc 
formation." Journal of Environmental Engineering 133.3 (2007): 271-277. 

Guidotti, Tee L. "Occupational exposure to hydrogen sulfide in the sour gas industry: some 
unresolved issues." International archives of occupational and environmental health 66.3 
(1994): 153-160. 



 68 

Hamilton, W. A. "Sulphate-reducing bacteria and anaerobic corrosion." Annual Reviews in 
Microbiology 39.1 (1985): 195-217. 

Jenkins Scott. "Frac water reuse". Chemical Engineering 119.2 (2012): 14-16. 

Kargbo, David M., Ron G. Wilhelm, and David J. Campbell. "Natural gas plays in the Marcellus 
shale: Challenges and potential opportunities." Environmental Science & Technology 
44.15 (2010): 5679-5684. 

Kidder, M., T. Palmgren, A. Ovalle, and M. Kapila. "Industry report: produced water society-